UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South
Draper, UT 84020

Test Report Attachment

FCCID SWX-UDBPS

ISED ID 6545A-UDBPS
Equipment Under Test UDB-Pro-Sector
Test Report Serial Number | TR9867_01

Date of Tests 24 - 25 October 2024
Report Issue Date 11 March 2025

Test Personnel

Testing performed by Trina Noor

Test Location

Testing was performed at the Unified Compliance Laboratory located at 427 West 12800 South, Draper,
UT 84020. Unified Compliance Laboratory is accredited by National VVoluntary Laboratory Accreditation
Program (NVLAP); NVLAP Code 600241-0 which is effective until 30 June 2025. This site has also been
registered with Innovations, Science and Economic Development (ISED) department as was accepted
under Appendix B, Phase 1 procedures of the APEC Tel MRA for Canadian recognition. ISED No.:
25346, effective until 30 June 2025. Unified Compliance Laboratory has been assigned Conformity
Assessment Number US0223 by ISED and MRA US5037.
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UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

1 RF Conducted UNII-2

NOTE: The first channel contains the equipment setting table(s), if subsequent channels do not
have an equipment setting table(s) then the equipment setting table(s) is the same as the first

channel.

1.1 UNII-2a VHT Mode

1.1.1 Summary

Test Frequency Nominal Result
(MHz) Bandwidth
(MHz)
Emission Bandwidth 26 dB 5260.000 20.000000 | PASS
RF output power 5260.000 20.000000 | PASS
Power Spectral Density 5260.000 20.000000 | PASS
Occupied Channel Bandwidth 99% 5260.000 20.000000 | PASS
Emission Bandwidth 26 dB 5280.000 20.000000 | PASS
Power Spectral Density 5280.000 20.000000 | PASS
Occupied Channel Bandwidth 99% 5280.000 20.000000 | PASS
Emission Bandwidth 26 dB 5320.000 20.000000 | PASS
Power Spectral Density 5320.000 20.000000 | PASS
Occupied Channel Bandwidth 99% 5320.000 20.000000 | PASS
Emission Bandwidth 26 dB 5270.000 40.000000 | PASS
Power Spectral Density 5270.000 40.000000 | PASS
Occupied Channel Bandwidth 99% 5270.000 40.000000 | PASS
Emission Bandwidth 26 dB 5310.000 40.000000 | PASS
Power Spectral Density 5310.000 40.000000 | PASS
Occupied Channel Bandwidth 99% 5310.000 40.000000 | PASS

Emission Bandwidth 26 dB (5260 MHz; 24.000 dBm; 20 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5260.000000 21.800000 5248.750000 5270.550000
DUT Frequency Max Level Result
(MHz) (dBm)
5260.000000 -1.7 | PASS
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427 West 12800 South, Draper, UT 84020
LABORATORY » Draper,
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Measurement
Setting Instrument Target Value

Value
Start Freguency 5.23000 GHz 5.23000 GHz
Stop Frequency 5.29000 GHz 5.29000 GHz

Span 60.000 MHz 60.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 300.000 kHz >= 240.000 kHz
SweepPoints 600 ~ 600
Sweeptime 37.969 us AUTO
Reference Level 10.000 dBm 10.000 dBm
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Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

RF output power (5260 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
5260.000000 11.7 24.0 11.7 94.790 | PASS

OSP PowerMeter settings

Setting Instrument Target

Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 us 1.000 ps

Power Spectral Density (5260 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5260.000000 5265.940594 | -1.099 11.0 | PASS
Ports
Port | State
1 | used
2 | used
Power Spectral Density
5T
20 -+
g 10t
[oa
3 1
£ o+ *
¢ 1
]
10T
20 +F
5250 5255 5260 5265 5270
Frequency in MHz
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427 West 12800 South, Draper, UT 84020

COMPLIANCE
LABORATORY
Measurement
Setting Instrument Value Target Value

Start Frequency 5.25000 GHz 5.25000 GHz
Stop Frequency 5.27000 GHz 5.27000 GHz
Span 20.000 MHz 20.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 101 ~40
Sweeptime 2.020 ms 2.020 ms
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype FFT AUTO
Preamp off off

Occupied Channel Bandwidth 99% (5260 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5260.000000 18.500000 5250.625000 5269.125000
DUT Frequency Result
(MHz)
5260.000000 | PASS
99 %Bandwidth

£
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E
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18.500 MHz
5240 5245 5250 5255 5260 5265 5270 5275 5280
Frequency in MHz

Bandwidth
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Measurement
Setting Instrument Target Value
Value

Start Freguency 5.24000 GHz 5.24000 GHz
Stop Frequency 5.28000 GHz 5.28000 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >= 400.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~ 160
Sweeptime 11.344 ps AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5280 MHz; 24.000 dBm; 20 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5280.000000 21.800000 5268.850000 5290.650000
DUT Frequency Max Level Result
(MHz) (dBm)
5280.000000 -2.4 | PASS
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LABORATORY
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Power Spectral Density (5280 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5280.000000 5286.138614 | -1.178 11.0 | PASS
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99 % Bandwidth

4 COMPLIANCE
W/ PPy 427 West 12800 South, Draper, UT 84020
Ports
Port State
1 | used
2 | used
Power Spectral Densty
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Frequency in MHz
Connector 1 Connector 2 ——  SumlLevel Lirmit L 2 PSD

Occupied Channel Bandwidth 99% (5280 MHz; 24.000 dBm; 20 MHz)

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5280.000000 18.250000 5270.875000 5289.125000
DUT Frequency Result
(MHz)
5280.000000 | PASS
99 %Bandwidth
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18.250 MHz
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Frequency in MHz
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Bandwidth
Ref Level 0.00 dBém » RBW 500 kHz
Att 20 BWT L1373 us » VYBwW . Mz Mode Auto FFT
251 Count S00/500
~SUE
10 dBm
20 by . s ML - — e - ——
<30 dEny
AQ dBm—
£0 gbm »——-e =
‘MA:E.-E.A -
€0 dBm
S0 dam
CF 5,78 GHz 160 pts SEM 40,0 M2
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.26000 GHz 5.26000 GHz
Stop Frequency 5.30000 GHz 5.30000 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >= 400.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~ 160
Sweeptime 11.344 ps AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5320 MHz; 24.000 dBm; 20 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5320.000000 21.800000 5308.950000 5330.750000
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DUT Frequency Max Level Result
(MHz) (dBm)
5320.000000 -2.4 | PASS
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427 West 12800 South, Draper, UT 84020

# UNIFIED
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DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5320.000000 5326.336634 | -1.332 11.0 | PASS
Ports
Port | State
1 | used
2 | used
Power Spectral Density
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Connector 1 Connector 2 —— Sumlevel Limt L 2 PSD

Occupied Channel Bandwidth 99% (5320 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5320.000000 18.250000 5310.875000 5329.125000
DUT Frequency Result
(MHz)
5320.000000 | PASS
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LABORATORY » Draper,
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Measurement
Setting Instrument Target Value
Value
Start Frequency 5.30000 GHz 5.30000 GHz
Stop Frequency 5.34000 GHz 5.34000 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >= 400.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~ 160
Sweeptime 11.344 us AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
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427 West 12800 South, Draper, UT 84020
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Detector MaxPeak MaxPeak
SweepCount 500 500

Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5270 MHz; 24.000 dBm; 40 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5270.000000 42.600000 5248.775000 5291.375000
DUT Frequency Max Level Result
(MHz) (dBm)
5270.000000 -3.0 | PASS
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Power Spectral Density (5270 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5270.000000 5261.683168 | -3.172 11.0 | PASS
Ports
Port | State
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2 | used
Power Spectral Density
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Occupied Channel Bandwidth 99% (5270 MHz; 24.000 dBm; 40 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5270.000000 36.500000 5251.625000 5288.125000
DUT Frequency Result
(MHz)
5270.000000 | PASS
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Frequency in MHz
Bandwidth
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Measurement
Setting Instrument Target Value
Value

Start Freguency 5.23000 GHz 5.23000 GHz
Stop Frequency 5.31000 GHz 5.31000 GHz
Span 80.000 MHz 80.000 MHz
RBW 500.000 kHz >= 400.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 320 ~ 320
Sweeptime 18.906 us AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5310 MHz; 24.000 dBm; 40 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5310.000000 42.750000 5288.625000 5331.375000
DUT Frequency Max Level Result
(MHz) (dBm)
5310.000000 -3.8 | PASS
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26 dB Bandwidth
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Power Spectral Density (5310 MHz; 24.000 dBm; 40 MHz)
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5310.000000 5321.089109 | -3.155 11.0 | PASS
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Ports
Port State
1 | used
2 | used
Power Spectral Densty
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Frequency in MHz
Connector 1 Connector 2 ——  SumlLevel Lirmit L 2 PSD

Occupied Channel Bandwidth 99% (5310 MHz; 24.000 dBm; 40 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5310.000000 36.750000 5291.625000 5328.375000
DUT Frequency Result
(MHz)
5310.000000 | PASS
99 %Bandwidth
5_-

Levelin dBm

5270

5280 5290

5300 5310 5320 5330
Frequency in MHz
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427 West 12800 South, Draper, UT 84020
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Measurement
Setting Instrument Target Value
Value
Start Frequency 5.27000 GHz 5.27000 GHz
Stop Frequency 5.35000 GHz 5.35000 GHz
Span 80.000 MHz 80.000 MHz
RBW 500.000 kHz >= 400.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 320 ~ 320
Sweeptime 18.906 us AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

|
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1.2 UNII-2c VHT Mode
1.2.1 Summary

Test Frequency Nominal Result
(MHz) Bandwidth
(MHz)
Emission Bandwidth 26 dB 5500.000 20.000000 | PASS
RF output power 5500.000 20.000000 | PASS
Power Spectral Density 5500.000 20.000000 | PASS
Occupied Channel Bandwidth 99% 5500.000 20.000000 | PASS
Emission Bandwidth 26 dB 5600.000 20.000000 | PASS
Power Spectral Density 5600.000 20.000000 | PASS
Occupied Channel Bandwidth 99% 5600.000 20.000000 | PASS
Emission Bandwidth 26 dB 5720.000 20.000000 | PASS
Power Spectral Density 5720.000 20.000000 | PASS
Occupied Channel Bandwidth 99% 5720.000 20.000000 | PASS
Emission Bandwidth 26 dB 5510.000 40.000000 | PASS
Power Spectral Density 5510.000 40.000000 | PASS
Occupied Channel Bandwidth 99% 5510.000 40.000000 | PASS
Emission Bandwidth 26 dB 5590.000 40.000000 | PASS
Power Spectral Density 5590.000 40.000000 | PASS
Occupied Channel Bandwidth 99% 5590.000 40.000000 | PASS
Emission Bandwidth 26 dB 5710.000 40.000000 | PASS
Power Spectral Density 5710.000 40.000000 | PASS
Occupied Channel Bandwidth 99% 5710.000 40.000000 | PASS

Emission Bandwidth 26 dB (5500 MHz; 24.000 dBm; 20 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5500.000000 22.200000 5489.050000 5511.250000
DUT Frequency Max Level Result
(MHz) (dBm)
5500.000000 -1.5 | PASS
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Measurement
Setting Instrument Target Value

Value
Start Frequency 5.47000 GHz 5.47000 GHz
Stop Frequency 5.53000 GHz 5.53000 GHz

Span 60.000 MHz 60.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 600 ~ 600
Sweeptime 37.969 us AUTO
Reference Level 10.000 dBm 10.000 dBm
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Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

RF output power (5500 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
5500.000000 125 24.0 125 93.433 | PASS

OSP PowerMeter settings

Setting Instrument Target

Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 us 1.000 ps

Power Spectral Density (5500 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5500.000000 5505.940594 | -0.067 11.0 | PASS
Ports
Port | State
1 | used
2 | used
Power Spectral Density
BT
20 -+
E 10t
o
5 1
c
= 0T
SO
]
10T
20+
5490 5495 5500 5505 5510
Frequency in MHz
Connector 1 Connector 2 —— SumlLevel PSD
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UNIFIED

427 West 12800 South, Draper, UT 84020

COMPLIANCE
LABORATORY
Measurement
Setting Instrument Value Target Value

Start Frequency 5.49000 GHz 5.49000 GHz
Stop Frequency 5.51000 GHz 5.51000 GHz
Span 20.000 MHz 20.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 101 ~40
Sweeptime 2.020 ms 2.020 ms
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype FFT AUTO
Preamp off off

Occupied Channel Bandwidth 99% (5500 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5500.000000 18.250000 5490.875000 5509.125000
DUT Frequency Result
(MHz)
5500.000000 | PASS
99 %Bandwidth
5_-

=
o
©
E
4

18.250 MHz
5470 | m& | m@ | %& | $b | 55 %&
Frequency in MHz

Bandwidth
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#» UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Sspactrum ‘Im
Ref Level 000 dém » RBW 500 iHz h—
Al AWOB BWT 151 & VBW 2 WMa  Made Auto 5FT
S5 Count 500/500
9 1F4 Mae
10 dEm
20 din = = B =
<30 alny
A0 oBm—
\'4
S0 g0m - -5 ! |
SO RBCOF e e
70 dBm
€0 dBm
20 dBm
CF 5.5 GHz 240 pts = Sndr\ 00,0 MH 2
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.47000 GHz 5.47000 GHz
Stop Frequency 5.53000 GHz 5.53000 GHz
Span 60.000 MHz 60.000 MHz
RBW 500.000 kHz >=500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 240 ~ 240
Sweeptime 15.125 ps AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5600 MHz; 24.000 dBm; 20 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5600.000000 21.100000 5589.450000 5610.550000
DUT Frequency Max Level Result
(MHz) (dBm)
5600.000000 -0.8 | PASS
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- UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

26 dB Bandwidth
5 e
O -+
10T
E +4
[oq
- 207+
£ 1
©
|
0 21.100 Mz |
50 +
5570 5580 5590 5600 5610 5620 5630
Frequency in MHz
Bandwidth
Spectrum I |‘II“D;
Ref Leved 000 dém » RBW 200 b
Al W08 BWT 38z & VBW 300 be  Made Auto FFT
SGL Count 500/500
@ 1% Mar
<10 dE
20 dhe ‘.‘Lﬂ = A X x -‘,\-‘~,
<30 aliny ;l Il
A0 0Em r‘l A
S0 gom— - AL ﬁr',.‘:
/ ) M
£0 By s M .
,.\.._&,J,-,’J‘ e g M v o -"-_,_ T~
70 dBa
-0 dEm
CF 5.6 GH2z 000 pts Sgan 00,0 MH2 )
Power Spectral Density (5600 MHz; 24.000 dBm; 20 MHz)
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5600.000000 5593.861386 | -0.095 11.0 | PASS
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# UNIFIED
" 4 COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Ports

Port State
1 | used
2 | used

Power Spectral Density

BT

10

Levelin dBm
o

10T

5590 5595 5600
Frequency in MHz

Connector 1 Connector 2

—— SumlLeve

5605

Limit

5610

2 PSD

Occupied Channel Bandwidth 99% (5600 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5600.000000 18.500000 5590.625000 5609.125000
DUT Frequency Result
(MHz)
5600.000000 | PASS
99 %Bandwidth

=
o
©
E
4
18.500 MHz
5580|55I85I55I90I55I95I5660I5665 56I10 56I20
Frequency in MHz
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» UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Bandwidth
Spactrum | I@
Ref Leveld 000 dém » RBW 500 iHz
Al AWAE BWT 11.3pu: & VBW 2 WMa  Made Auto 5FT
SGL Count 500/500
i 1% Mar
10 dEm 1
20 diyrr _:‘ . —= —
<30 afiny ‘
40 SBm— +=
S0 gm - . v
&) dFm
70 dBm ‘
€0 dEm ‘
\
L0 dEm |
1 |
CF 5.6 GHz 100 pts Snan A0,0 MH2
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.58000 GHz 5.58000 GHz
Stop Frequency 5.62000 GHz 5.62000 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >=500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~ 160
Sweeptime 11.344 ps AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5720 MHz; 24.000 dBm; 20 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5720.000000 21.300000 15.650000 5.650000
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- UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

DUT Frequency Band Edge Left Band Edge Max Level Result
(MHz) (MHz) Right (dBm)
(MHz)
5720.000000 5709.350000 5730.650000 -0.5 | PASS
26 dB Bandwidth
5 p—
o -+
10T
I 4
m
° 207
£ 1
- 1
“© 2130 Mz |
50 +
5690 5700 5710 5720 5730 5740 5750
Frequency in MHz
Bandwidth
Spectrum l |Ann;
Ref Level 0.00 dém » RBW 200 b
Al WA BWT 28 u: & YBW 300 b  Made Auto FFT
SGL Count 500/500
1 Max
<10 dBm
20 dihnr > ﬁ,&q‘”?;x;" pa=s o ey
s ! )
~3) Qi 7 'I
40 gBm £ \
/ N
S0 gbm {r- }“
£0 dB ,ﬁ-‘“’ : ‘ 1A 4
W Y WYY s Y VY PR
70 dBa
€0 dEm
20 g ‘
',
CF 5,72 GHz 000 pts 2an 01,0 MM 2
Power Spectral Density (5720 MHz; 24.000 dBm; 20 MHz)
Result
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427 West 12800 South, Draper, UT 84020

# UNIFIED
" 4 COMPLIANCE
LABORATORY

DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5720.000000 5722.574257 | -0.102 11.0 | PASS
Ports
Port | State
1 | used
2 | used
Power Spectral Density

BT

20 -+
g 10T
o
©
c
= 0 e
g
]

10T

20+

5710 5715 5720 5725 5730
Frequency in MHz
Connector 1 Connector 2 —— SumlLevel Lirmit 2 PSD

Occupied Channel Bandwidth 99% (5720 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth

PROPRI

ETARY

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5720.000000 18.500000 14.375000 4.125000
DUT Frequency Band Edge Left Band Edge Result
(MHz) (MHz) Right
(MHz)
5720.000000 5710.625000 5729.125000 | PASS
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UNIFIED

COMPLIANCE
427 West 12800 South, Draper, UT 84020
LABORATORY » Draper,
99 %Bandwidth
5 e
1 //\//M”\/f‘/"v—’\/\\
£
s}
©
£
°
[}
-
5700 5705 5710 5715 5720 5725 5730 5735 5740
Frequency in MHz
Bandwidth
Spectrum I |‘II“D;
Ref Leveld 000 dém » RBW 500 IHz
Al 20 o8 BWT 11.3 uz = VBW - W Mode Auto FFT
S451L Count 500/500
@ 1% Mar
<10 dE:
20 dbn O = e Sor. i —— -
30 QR \‘*1,
40 oBm ¥
50 gOm— _,..‘i - _-‘;)
el et
70 dBa
20 dBm-
L0 g6
CF 5,72 GHz 100 pts Sgan A0 MM 2
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.70000 GHz 5.70000 GHz
Stop Frequency 5.74000 GHz 5.74000 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >=500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~ 160
Sweeptime 11.344 us AUTO
Reference Level 0.000 dBm 0.000 dBm
TR9867_UDB-Pro-Sector_FCC_15.407_UNII-2_Annex Page 30 of 41

PROPRIETARY



W/ UNIFIED

'  COMPLIANCE

LABORATORY 427 West 12800 South, Draper, UT 84020
Attenuation 20.000 dB AUTO

Detector MaxPeak MaxPeak

SweepCount 500 500

Filter 3dB 3dB

Trace Mode Max Hold Max Hold

Sweeptype FFT AUTO

Preamp off off

Emission Bandwidth 26 dB (5510 MHz; 24.000 dBm; 40 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5510.000000 42.150000 5488.775000 5530.925000
DUT Frequency Max Level Result
(MHz) (dBm)
5510.000000 -3.9 | PASS
26 dB Bandwidth
O__
10T
&
- 20T
£
7]
o -30 T
-
40' 42.150 MHz w
5450 5460 5480 5500 5520 5540 5560 5570
Frequency in MHz
Bandwidth
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- UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Specurum '

|'m{
A

Ref Level 0.00 dBém > RAW 300 19:
s 208 BWT 50.6 yz & VAW 500 be
SGL Count 500/500

Mode Auto 5FT

O 1F4 Mae

10 dE:

1

20 dier

{‘“'AK"J" WYTN | S Ay b A

<30 ol

A0 cBm

S0 gim . - .
W

I
1_
|
|
|

ek ST TN I e

R

A

70 dBa

€0 dEm

L0 dEm

|

CF 5.51 GHz #00 pts

-

Spon 120.0 MH2
w:

Power Spectral Density (5510 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5510.000000 5498.910891 | -3.693 11.0 | PASS
Ports
Port | State
1 | used
2 | used
Power Spectral Density
15 e
10 t
& .
©
£
°
3
5490 5495 5500 5505 5510 5515 5520 5525 5530
Frequency in MHz
Connector 1 Connector 2 —— SumlLevel Lirmit * PSD
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UNIFIED

COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Occupied Channel Bandwidth 99% (5510 MHz; 24.000 dBm; 40 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5510.000000 37.500000 5491.250000 5528.750000
DUT Frequency Result
(MHz)
5510.000000 | PASS

99 %Bandwidth
=
o
©
E
4
37.500 MHz
5470 5480 5490 5500 5510 5520 5530 5540 5550
Frequency in MHz
Bandwidth
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# UNIFIED
% COMPLIANCE 427 West 12800 South, Draper, UT 84020

(o=
Ref Leved 000 dém » RBW 1 MH:z
Al AAE BWT 1l4pu: & VBW IMHE Mode Auto FFT
S5 Count S500/500
~SEETT
10 dEm
e o<, | - v
20 dhm - ¢ - = + At ~
<30 afiny
43 gBm — e ——
S0 gbm . . . ~ .
5 |
£0 dRin—
70 dBm
€0 dEm
L0 dEm
CF 5.51 GHz 100 pts = Span 80,0 MH2
W.

Measurement
Setting Instrument Target Value
Value

Start Freguency 5.47000 GHz 5.47000 GHz
Stop Frequency 5.55000 GHz 5.55000 GHz
Span 80.000 MHz 80.000 MHz
RBW 1.000 MHz >=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 160 ~ 160
Sweeptime 11.438 us AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5590 MHz; 24.000 dBm; 40 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5590.000000 41.550000 5569.075000 5610.625000
DUT Frequency Max Level Result
(MHz) (dBm)
5590.000000 -3.4 | PASS
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

26 dB Bandwidth

10T

Levelin dBm

w7 asow:|

5530 5540 5560 5580 5600 5620 5640 5650
Frequency in MHz

Bandwidth

Ref Level 0.00 d&ém » RBW 300 IHz
Al WO BWT S06pu: & VBW 1M Made Auto 5FT

SGL Count 500/500
(@ 1% Max

<10 dB

20 die -
PNV wna | arediai\ben
",

<30 aliny 1 '

A0 oBm

S0 g0m— - - r\ . . L.

= i
S iR R R ooz i v

70 dBar

€0 dEm

20 gk

CF 5.59 GHz H00 pts Spon 120.0 MH2
— w:

Power Spectral Density (5590 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5590.000000 5578.910891 | -3.572 11.0 | PASS
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UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Ports

Port State

1 | used

2 | used

15T
10T

Levelin dBm

Power Spectral Density

5570 5575

Connector 1

5580 5585

5590 5595

Frequency in MHz

Connector 2

—— SumlLeve

5600 5605

Limit

5610

2 PSD

Occupied Channel Bandwidth 99% (5590 MHz; 24.000 dBm; 40 MHZz)

99 % Bandwidth

PROPRIETARY

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5590.000000 37.000000 5571.250000 5608.250000
DUT Frequency Result
(MHz)
5590.000000 | PASS
99 %Bandwidth

5_-

0T /«/’\,/‘/x’\,_\/—v-/—m’_h
S
o
©
£
E
Q
-

37.000 MHz
5550 5560 5570 5580 5590 5600 5610 5630
Frequency in MHz
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» UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Bandwidth
Spactrum | \Im
Ref Leveld 000 dém » RBW 1 MHz =
An AAE BWT 1l4pu: & VBW IMHE Mode Auto FFT
SGL Count 500/500
i 1% Mar
10 dEm
20 dherr 1 - Z e N ""7 — =
<30 afiny ‘
43 gBm ——————————<- —
S0 ohm R ‘ -
50 aBnr :
70 dBm ‘
€0 dEm ‘
\
20 dBm 1
1
CF 5,59 GHz 100 pts Snan B0,0 MH 2
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.55000 GHz 5.55000 GHz
Stop Frequency 5.63000 GHz 5.63000 GHz
Span 80.000 MHz 80.000 MHz
RBW 1.000 MHz >=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 160 ~ 160
Sweeptime 11.438 us AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5710 MHz; 24.000 dBm; 40 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5710.000000 41.700000 35.925000 5.775000
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- UNIFIED
% COMPLIANCE 427 West 12800 South, Draper, UT 84020

LABORATORY
DUT Frequency Band Edge Left Band Edge Max Level Result
(MHz) (MHz) Right (dBm)
(MHz)
5710.000000 5689.075000 5730.775000 -2.6 | PASS
26 dB Bandwidth
o -
-10 T
E 2]
©
£ T
S
Q
—
50 T
5650 5660 5680 5700 5720 5740 5760 5770

Frequency in MHz

Bandwidth

Ref Level 0.00 dém > BBW 300 11z
a 2008 BWT 506 uz » VBW 500 b2 Mode Auto FFT
S5 Count 500/500

1R Max

<10 dBm

20 e - X
r‘“)r e BT -
U s

<30 aliny

A0 oBm

S0 ghm~ - - 7‘ - ¥ |

Pl e s e L o e A A,

70 dBa

€0 dEm

0 dBm

CF 5,71 GHz H00 pts Spon 120.0 MH2
— #u

Power Spectral Density (5710 MHz; 24.000 dBm; 40 MHz)

Result
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427 West 12800 South, Draper, UT 84020

Y, UNIFIED
" 4 COMPLIANCE
LABORATORY

DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5710.000000 5720.693069 | -3.658 11.0 | PASS
Ports
Port | State
1 | used
2 | used
Power Spectral Density
157
1071
n% 0
© l
£
g
(]
-

5690 5695 5700 5705 5710 5715 5720 5725 5730
Frequency in MHz

Connector 1 Connector 2 —— SumlLeve Limit 2 PSD

Occupied Channel Bandwidth 99% (5710 MHz; 24.000 dBm; 40 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5710.000000 37.000000 33.750000 3.250000
DUT Frequency Band Edge Left Band Edge Result
(MHz) (MHz) Right
(MHz)
5710.000000 5691.250000 5728.250000 | PASS
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UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

9

%Bandwidth

£

0s)

©

£

°

3

37.000 MHz
5670 5680 5690 5700 5710 5720 5730 5740 5750
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.67000 GHz 5.67000 GHz
Stop Frequency 5.75000 GHz 5.75000 GHz
Span 80.000 MHz 80.000 MHz
RBW 1.000 MHz >=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 160 ~ 160
Sweeptime 11.438 us AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
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W/ UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

-- End of Report--
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